
THE UNIVERSITY OF NEWCASTLE UPON TYNE

DEPARTMENT OF CIVIL ENGINEERING

A STUDY OF DISSOLVED AIR FLOTATION

TANK DESIGN VARIABLES AND SEPARATION ZONE PERFORMANCE

BY

MOHD NORDIN BIN ADLAN

B.Sc., M. Sc., M.I.E.(Malaysia), P.Eng.(Malaysia)

NEWCASTLE UNIVERSITY LIBRARY

097 52107 5

1es LIoO2..

FEBRUARY 1998

Thesis submitted to the University of Newcastle Upon Tyne

for the Degree of Doctor of Philosophy

in Environmental Engineering



ACKNOWLEDGEMENTS

I would like to express my appreciation to my supervisor Mr D. J. Elliott for his

assistance and guidance throughout the course of this study. Without his guidance

and critical review during the preparation of this thesis I would never have completed
[...]
was the most practicable process to treat potable waters.

Sludge

Clarified
effluent

Flocculating	 Flotation
agent	 chamber

(if required)

Figure 2.5 - Full-flow pressure flotation (Source: Zabel, 1980)

Flocculation chamber	

Sludge Flotation
(if reu1red\	

I -chamber
Influent	 Clarified

effluent
Air

Flocculating
agent

(if required)	 Saturator

Figure 2.6 - Split-flow pressure flotation (Source: Zabel, 1980)

11



Flocculation
chamber	

Sludge Flotation(if required)	
'1' .. chamber

Influent	 Clarified
effluent

Flocculating
agent
	

Recycle
(if required)	 pump

Saturator

Figure 2.7 - Recycle-flow pressure flotation (Source: Zabel, 1980)

2.4 RESEARCH WORK ON DAF FOR POTABLE WATER

CLARIFICATION

A number of research works to assess the effectiveness of DAF for the clarification of

potable water were carried out by different organisations and researchers, particularly

in the United Kingdom, South Africa and United States. These include research done

by Water Research Centre (Packham and Richards, 1972a, 1972b, 1975; Hyde, 1975;

Hyde et a!., 1977; Rees et a!., 1979), universities and research institutes in the United

Kingdom (Urban, 1978; Swailes, 1979; Lister, 1982; Repanas, 1992), South Africa

(Vuuren et a!., 1965; Bratby and Marais, 1974, 1977; Offringa, 1995) and in the

United States (Vrablik, 1959; Eftelt, 1964; Cassell et a!., 1975; Krofta and Wang,

1985; Malley and Edzwald, 199 Ia)

2.4.1 Bench-scale and Plant Studies

2.4.1.1 Research Works in United Kingdom and Europe

The first bench-scale flotation apparatus by Packham and Richards (1972b) was

constructed from perspex, with a capacity of 1.2 litres, 75mm in diameter and with a

stainless steel paddle driven at variable speed by an electric motor. The capacity of

the pressurised air saturation vessel was 1 litre, filled with 700ml of distilled water

and maintained at a pressure of 340 KN m 2. The air was released into the vessel

through a needle valve. The results of this study showed that surface active agents

12



could be discarded for water treatment using dissolved air flotation. Efficient

flotation could be achieved by the addition of 5% by volume or less, of water

saturated with air at 340KNIm2. The process retention time for water clarification

was found to be shorter than sedimentation. Packham and Richards (1975) concluded

that the dissolved air flotation process could be considered for water clarification due

to possible advantages over sedimentation in terms of algal removal, lower capital

cost and the ability to produce sludge with higher solids content. Algal removal is

important because its presence may cause some problems such as taste, odour and

blocking of filters (Eades and Brignal, 1995).

Packham and Richards (1975), later tried to determine the effects of chemical

treatment of the flocculation process using aluminium sulphate and ferric sulphate

based on the design parameters of a pilot plant in South Africa (van Vuuren et al,

1967). They also investigated the air requirement for DAF, characteristics of sludge,

the effects of skimming on treated water quality, algal removal as compared to

sedimentation and the ability of DAF to treat turbid waters. The flotation unit which

had been used in South Africa consisted of a conical tank with a feed flow of 15

gallons per minute (gpm), total retention time of 20 minutes, upward flow of 15

feet/hour (i.e. 4.S7mIhr), horizontal flow 15 feet/hour and downward flow of 15

feet/hour (van Vuuren et a!., 1967). Air was introduced prior to the impeller of the

centrifugal pump so that micro-bubble aeration could be achieved. The tank was used

to purify sewage works effluents. Prior to this investigation, van Vuuren et al. (1965)

had made an assessment on the removal of algae in water reclamation by flotation.

Two types of flotation tanks were investigated i.e. vertical and radial flow tanks. The

vertical tank was 4 feet deep and 3 feet internal diameter. The depth from the surface

to the distributor arms was 12 inches. The retention period was 8 minutes at a flow

rate of 22gpm with a vertical flow velocity of approximately 28 feet/hour. The radial

flow tank was 8 feet in diameter, 23 inches deep with an energy dissipator-cum-air

escape tank situated in the centre having a diameter of 23 inches, 16 inches deep with

its brim 4 inches above the water level of the main tank. For an influent flow of 90

gpm, the retention time was less than 7 minutes and the flow over the brim of the

inner tank amounted to 15 gpmlft run of its circumference. A comparison of the

13



performance of both tanks was made and the results showed that the radial flow tank

had the advantage of consistently better removal of faecal E.Coli. There were no

significant differences in the physical and chemical performance of the two tanks.

The flotation tank used by Packham and Richards (1975) was designed with a flow

rate of 1.8 m3/hour and retention times of 7 minutes and 20 minutes in the

flocculation and flotation tanks respectively. Coagulants were added in the flash

mixer with a capacity of 0.055m 3 prior to four-stage flocculation followed by

flotation. The capacities of the four-stage flocculator and flotation tank were 0.22

and 0.6 cubic metres respectively. These tanks were connected in series by 80mm

PVC pipes. The flotation tank was 0.9m in diameter of cylindrical shape with a

conical bottom section. The overall depth was 1.45m. The tank had a conical

bottomed inner tank at the centre with a 0.65m diameter and 0.95m depth. Flexibility

in the flow rate for raw water was allowed between 1.2 and 2.4 m 3/hour. Water from

the River Thames was used for the study. There was a considerable variation in raw

water quality during the study period. The turbidity varied between 1.8 and 78 FTU

(i.e. Formazin turbidity unit), the colour between 0.22 and 0.128 (expressed as an

optical density measurement at 400nm), pH 7.7 to 8.4 and the water temperature was

between 2.5 and 18°C. Maximum algal count of 72,000 cells/mi was recorded during

peak turbidity and colour due to occasional flood.

The outcome of the studies showed that performance at the flotation stage was very

dependent on the efficiency of flocculation. There was no significant difference

between using ferric sulphate and aluminium sulphate in the flocculation process.

The clarification process could be improved if aluminium sulphate was combined

with polyelectrolyte. The efficiency of DAF with respect to colour, turbidity and

residual coagulation concentrations was equivalent to sedimentation. In terms of

algal removal, DAF performed better than sedimentation. On the air requirement

using Thames water, the addition of 4 to 6° o by volume of water saturated with air at

340 KPa could produce a good flotation process. Other advantages learned from this

study include a low rate of head loss at the filter bed, good filtered water quality and

sludge with a higher solid content of 2 to 10°o.

14



Hyde (11975) used a similar design to Packham and Richards (1975) but altered the

shape of the flotation tank in the form of a flat bottomed rectangular basin with a

capacity of 8.2 m 3/hour. His pilot plant consisted of a flash mixer tank, a four stage

flocculation tank, a 2.4m x 0.3m x 1.2m deep flotation tank and a 0.3m diameter

rapid-gravity filter. The objectives of the study were to investigate the effects of

flocculation, dissolved air addition, coagulant dose, plant throughput and raw water

quality on treated water quality. The results of the study showed that the retention

times in the flash mixer, flocculator and flotation tank were 14, 9 and 54 minutes

respectively. This would produce a desirable treated water quality. However when

the raw water turbidity rose to 100 FTU and colour to 450 Hazen, the retention time in

the flotation tank had to be increased to 64 minutes to get a similar result on treated

water quality. The increased retention time in the flotation tank may not be necessary

due to the fact that residual turbidity is a function of the length of the rapid-mix

period as reported by Letterman et a!. (1973). This observation is based on their

investigation of the influence of rapid-mix parameters on flocculation where the

measurements of residual turbidity were carried out after a fixed sedimentation

process of 30 minutes. On algal removal, after adding 5 mg/litre of chlorine prior to

coagulation, algae concentration would normally be less than 1500 cells ml in the

flotation treated water. This result was based on raw water having algal counts of

30,000 to 150,000 cells ml and predominantly the 'Stephanodiscus Hant:schii'

species. The air requirement for the flotation process to produce an optimum treated

water turbidity was 6 to 8° o recycle at 345 KPa. The optimum quantity of air required

was 5 to 7gm air m3 of raw water. This result confirmed the earlier work done by

Packham and Richards (1975). A comparison between packed and unpacked

saturators at water temperature of 11 ° C, showed that the efficiency of the unpacked

saturator was 60 to 65° o of the efficiency of the packed saturator. Finally Hyde

(1975) suggested that further investigations need to be carried out in the following

areas:

1. Optimisation of the flocculation process to give efficient flotation

2. Sludge removal methods for large-scale plants and

3. Operating experience with different types of water.

15



In the Netherlands, Stork (1977) reported that a pilot plant study was carried out on

river and well water using a flotation process for the treatment of potable water. The

length, width and depth of the flotation tank were 3.60m, 1.Om and 1.8m respectively.

The recycle ratio was 2.5 to 10% and the applied saturator pressure was 7

atmospheres. Prior to flotation, the raw water was coagulated with chlorinated

ferrous sulphate and rapidly mixed using a mechanical mixer. This was followed by

two-stage flocculation in an equal tank volume of 5.04m 3 . The outside diameter of

the paddle used for flocculation was 1 .22m. The dimensions of the paddle blade were

1.5m high, 0.115m wide and 0.04m thick. Tapered flocculation was employed. In

the first compartment, the mixing speed was 6 rpm (revolutions per minute) and in

the second compartment 5 rpm. The results of the study for surface water showed

that algal removal was effective without any increase in coagulant dose. There was

also no clear influence of coagulant dose on turbidity and flotation treated water.

Results from the treatment of deep well water showed that the residual coagulant in

the flotation treated water was rather high due to the shorter length of the flotation

tank. The dimensions of the tank used in this study were 1 .425m length, 0.97m width

and 1.8m depth. Further research work in the Netherlands indicated that there is a

need to investigate the capability of DAF to remove micro-organisms in order to

reduce chlorine or ozone dosage (Puffelen et a!., 1995).

In Sweden and Finland, case studies performed on a drinking water treatment plant

showed that the flotation process was superior to sedimentation (Rosen and Morse,

1977). The advantages of flotation included shorter flocculation time, higher surface

loading and filtration rate, longer backwash interval for the filter (longer filter run),

drier sludge content and better algal removal. However turbidity removal was not

effective during winter due to the extreme temperatures encountered in the

Scandinavian countries. The reason could be explained from Equation 2.4 (Section

2.4.2.1) where at a lower temperature, the viscosity is higher, causing lower rising

rate of the bubbles. Thus a longer time would be required to separate the particles

from the liquid.

16



In England, Rees et al. (1979) continued with further investigations on five different

types of water from different water undertakings. Five plants, each with a capacity of

95m 3 Ihour were constructed to treat the following waters:

1. Three-day stored water with algal problem (Langham Treatment Works, Essex

Water Company)

2. Water from a flashy, hard stream (Bukiesham Pumping Station, Anglian Water

Authority)

3. Turbid river water (Strensham Treatment Works, Severn-Trent Water

Authority)

4. Low turbidity, highly coloured water (Arnfield Treatment Works, North West

Water Authority)

5. Nutrient-rich, long-term stored water with algal problems (Ardleigh Treatment

Works, Ardleigh Reservoir Committee)

The objectives of the study were to assess the effectiveness of the process for

different types of water, to develop full-scale plant design criteria and to look for

proper methods of sludge removal.

The result of the investigation for stored water with algal problems showed that

aluminium sulphate performed better than ferric sulphate. Algal removal could be

further enhanced by pre-chlorination. When compared to sedimentation, DAF

performed much better, for example 'Aphani:omenon' algal species with 179,000

cells ml in raw water was found to have 23,000 cells/mi in water treated by

sedimentation and only 2,800 cells ml when treated by flotation. Process comparison

reported by Rosen and Morse (1977) showed that 95% removal of algae could be

achieved using DAF compared with 650 o using sedimentation. However the pilot

plant experienced by Kaur et a!. (1994) indicated that the DAF plant was not

particularly effective for the removal of algae compared to a sand/anthracite filter.

For high turbidity river water and low turbidity highly coloured water, the

performance of DAF could be improved if a slightly higher dose of coagulant is

added. At higher raw water turbidity of 140 to 155 FTU, turbidity could be reduced

by reducing the flow rate at the treatment plant from 95 to 85.5 m3 /hour. However

there was no attempt to find the relationship between turbidity removal and different

17



output capacities of the plant. In terms of colour removal, it was found that

sedimentation was better than flotation. Raw water of 450 Hazen became 20 Ha.zen

after flotation and zero after sedimentation. However the output (surface loading) of

sedimentation tanks was only 0.9 mlhour compared with 12 rn/hour (i.e. m3/m2/hr)

using flotation. Rees and co-workers also indicated that a three-stage flocculation of

12 minutes without tapering was sufficient to produce a good flotation process. The

same idea of non-tapering was suggested by Zabel and Melbourne (1980) except for

those plants treating turbid river water. They indicated that the mean velocity

gradient should be 7Osec'. In chemical waste water treatment, ødegaard (1995) also

indicated that tapered flocculation was not suitable and suggested the optimum

velocity gradient for flocculation/flotation should be 60 to 8Osec'. However the

importance of tapered mixing has long been used for flocculation design (Hudson and

Wolfner, 1967) and its effectiveness has been recognised by many authors

(Kawamura, 1976). Experimental works by Kiute et a!. (1995) and pilot and full-

scale plants studies by Schofield (Schofield et al., 1991; Schofield, 1995a; Schofie1d,

1995b) indicated that tapered G (velocity gradient) values between 25 to 80 sec' are

favourable. However their findings may only be appropriate to the particular type of

water used. The finding by Rees et a!. (1979) may form another option in water

treatment design particularly with the coagulation and flocculation processes. Further

work may be needed to confirm those conflicting results. Pressures between 350 and

420 KPa (i.e. between 3.5 and 4.2 bar) and recycle of 7 and 8 0 o were adequate for an

optimum performance (Rees et a!, 1979). The total air requirement was between 7 to

10gm of air per cubic metre of treated water. This result was in an agreement with

the works of Vosloo et a!. (1986). For sludge removal, a mechanical device was

recommended so that sludge with high solid content could be removed.

2.4.1.2 Research Work in United States

In the United States a flotation process for water clarification was suggested by

Hopper (1945). He investigated 34 different raw water surface supplies which were

normally used in North Carolina. A wetting agent was employed for foam flotation

and his results indicated that the average reductions in turbidity, suspended solids and

bacteria were approximately 70° 0, 7900 and 90° o respectively. The figure on turbidity

18



removal reported by Wang and Mahoney (1989) was only around 45% and colour

removal was at approximately 50%. Further investigations were conducted by

Hopper and McCowen (1952) on the toxicity of certain surface-active agents, the

chemistry of the process, the bacteriology, the parasitology, the effects of temperature

as well as the use of an electron microscope assisted in the determination of how

small a particle could be removed. The results of the investigation may be

summarised as follows:

1. The quaternary ammonium compound could be used as a surface-active agent

provided that its residual concentration after treatment is less than 1 part per

million (ppm).

2. The surface-active agent used worked very well in the flotation process for the

purification of water.

3. The removal of bacteria achieved could be up to 99%, computed by the plate

count method.

4. 10000 cyst (E.histolytica) removal could be achieved in treating water with a

turbidity of 300ppm.

5. The process could work for both hot and cold water (34°F).
6. 95°o.ofparticles measuring 259 t m could be removed.

7. The water should be chlorinated in the usual manner before leaving the treatment

plant.

Recently Edzwald and Walsh (1992) made laboratory and pilot plant investigations on

dissolved air flotation under the sponsorship of the American Waterworks

Association Research Foundation. The primary objectives of this research work were

as follows:

1. To look into the air requirement for the process (in terms of percentage recycle or

bubble volume concentration) as a function of raw water quality and flocculated

turbidity for clay waters, waters containing fulvic acid (FA) or natural colour and

waters containing algae.

2. To make a comparison between dissolved air flotation and conventional gravity

settling (plain sedimentation) processes for the above waters for different

pretreatment conditions, flocculation times and overflow rates.

19



3. To investigate the effects of flocculation time on dissolved air flotation

performance.

In order to proceed efficiently with the objectives, typical design and operation

parameters for dissolved air flotation process were compiled from various sources.

These parameters are listed in Table 2.1.

Table 2.1-Typical design and operation parameters for DAF
(Source: Edzwald and Walsh, 1992)

PARAMETER	 DESIGN VALUES	 DESIGN VALUES
________________	 RANGE	 TYPICAL

CHEMICAL
PRETREATMENT: ________________ ________________

Coagulation dose	 Determine from jar test _________________________
Flocculation time	 5 - 30	 20
(minutes)	 ___________________________ ___________________________
G value (per second)	 10 - 150	 70

FLOTATION TANK
DESIGN:	 ________________ ________________

Detention time (minutes)	 5 - 15	 10
Depth(m)	 1.0-3.2	 2.4
Overflow rate (rn/hr.)	 5 - 15	 8
Freeboard (m)	 0.1 - 0.4	 0.3

AIR SATURATION
SYSTEM:	 ___________________ ___________________

Operating pressure (KPa)	 350 - 620	 485
_______________________	 (50 - 90psi)	 (7opsi)
Recycle ratio (°o)	 6 - 30	 6 - 12
Bubble size (.tm) 	 10 - 120	 40 - 50
Saturator	 efficiency,	 90
packed(°o) -	 ______________________ ______________________
Saturator efficiency,	 70
unpacked(°o) -	 ______________________ ______________________
SLUDGE:	 __________________ __________________
Percent solid (°o)	0.2 - 6	 3

Three phases of studies were conducted by Edzwald and co-workers. In phase 1, it

was to vary the recycle or bubble volume concentration for three synthetic waters
[...]
power is connected, the system is run using the 'ADF.EXE' file.

4.2.4 Cables and Connectors

Cables and connectors are basically used for communication, data collection and

control lines. Analog outputs (velocities in x, y and z directions) generate voltages

proportional to the velocity components measured by the ADV. These outputs are

smoothed by a one-pole RC filter with a corner frequency of 25Hz. The output

voltage range is O-5V.

The splash-proof box has three connectors and one power jack. The coaxial power

connector is configured with a positive tenninal on the inside and negative tenninal

on the outside. It takes an input power in the range of 12-24V. The diode will light

up when the external switch is powered up.

The high frequency cable which is connected to the ADV signal conditioning module

has a 25-pin connector plugged onto the splash-proof box. A RS-232 serial cable with

a DB-9 connector connects between the computer serial port and the processor board

in the splash-proof box. The DB-9 connector provides a number of signals for

interfacing the ADV to other instrumentation.

4.2.5 Calibration of Analog Outputs

Calibration of the analog output is required if the system is connected to another data

acquisition software or data logger (Shephard, 1997). It is also necessary to

recalibrate if the standard cable has been altered in its length or replaced.

67



No recalibration was required during the data collection period for this thesis,

however a description of the required procedure is given in Appendix A for

completeness.

4.2.6 ADV Software

The ADV field data acquisition program is supplied together with the equipment.

Hardware requirements for field investigation is 33MHZ 386 or 486SXIDX desktop

or laptop computer with 640K RAM, hard disk, colour VGA graphics and one serial

port per ADV. It has the following functions:

a) To enable the user to set up data collection parameters which include sampling

rate, recording file, velocity range, water temperature and salinity, unit system and

external synchronisation.

b) To control the operation of up to 8 ADVs simultaneously

c) To provide real-time display in the forms of graphic and alphanumeric for the

velocity data, signal to noise ratio, recording file, correlation coefficient for each

of the receiver and other information useful to the operator.

d) To record the data into compressed binary files on hard disk.

4.2.6.1. Installation of ADV Software

To install the software into the lap-top computer, the following procedures were

carried out in the laboratory at the University of Newcastle:

1. A directory was made for the ADV software in the c-drive. This was done by

typing the following commands:

a) C:\>md—sontek(R) where is for space and (R) is for return

b) C:\>cd\sontek(R)

c) C:\sontek>

2. The ADV software disc was copied onto the C drive in the sontek directory by

using command copy.a:*.*c:(R). By using command C:\sontek>dir-.ip(R), a list

68



of files appeared on the screen. One of them was the calibration file 1137.PRO.

The latter file has to be deleted because the ADV signal conditioning module

which was purchased from SonTek Inc. has a calibration file '1239' stamped on

the end plate. File 1 137.PRO on the hard disc was deleted and file 1239.PRO was

copied onto the C drive. A command dir-ip was made as before to check the right

calibration file installed. 'advprobe.def' was edited for the correct probe number.

3. The correct serial port on the lap-top was checked to make sure it was configured.

By using a command C:\sontelc>type—advprobe.def and pressed return, the output

was in the form of PROBE 1 1239.PRO. Number 1 referred to the

communication port in use for the computer. Port number 1 of the lap-top was

used. This may be required to be edited if another port is used. The term

1239.PRO is the probe number and the calibration file reference. Serial line cable

RS232 was used for connection between the computer port and the splash proof

box.

4. To check whether the system was working, the probe was lowered into a bucket of

water, the power on the splash proof box was switched on and the command

C:\sontek>adf was made. It took a few seconds for the system to 'wake up' the

probe and then showed a setup mode screen. This screen showed parameters

needed to be entered such as water temperature and salinity, sampling rate,

velocity range, file name to store the data, date and time of sampling. When the

arrow was pointed to the word 'start data collection' and pressed enter, the next

screen appeared was 'ADV probe adjustment for boundaries'. By moving the

probe in a bucket of water up and down, the screen showed some changes on the

distance of the probe tip to the boundary. By pressing the FlO key, initial

familiarisation on data acquisition was made.

4.3 TRIMPLEY WATER TREATMENT WORKS

The water treatment works at Trimpley has seven dissolved air flotation tanks for the

solid-liquid separation process. These tanks were commissioned in 1995 to

incorporate the existing hopper bottom clarifiers. Normally three to four dissolved air

69



flotation cells are used at a time. The maximum design output from each cell is

approximately 7.4 million litres per day (mid).

The raw water is abstracted from River Severn and impounded in a reservoir next to

the treatment works. Prior to flotation, the water undergoes coagulation and

flocculation processes. In the coagulation process aluminium sulphate is added and

hydraulic mixing is employed. Flocculation is done in two stages which involved

further mixing of water and chemicals using mechanical flocculators to achieve

suitable flocs for the flotation process. A retention time of 30 minutes is allowed in

the flocculation tank. Under most circumstances, a retention time of 20 minutes is

considered sufficient depending on energy input. In the dissolved air flotation

process, air bubbles are injected through 112 air nozzles in the reaction zone of the

flotation tank in order to promote the bubble-floc attachment process to take place.

The saturator pressures employed in the process is between 4.7 to 6 bar with a recycle

ratio of approximately 1000 of the outflow. Sludge is removed by the mechanical

scraper in a 30 minute sequence for each tank or as deemed necessary depending on

the incoming water quality. The effluent from the flotation tank is discharged into

rapid gravity filters for final clarification. Finally the filtered water flows into a

contact tank for disinfection.

4.3.1 Tank Configuration

All dissolved air flotation tanks at the Trimpley Water Treatment Works have the

same configuration. Figure 4.3 shows the tank configuration at Trimpley. The

nominal size of the tank is 7870mm length, 5 120mm width and 2250mm depth. The

nominal depth of water is 1650mm. The tanks were constructed parallel to each other

so that the middle tanks share a common T-shape wall. This means both sides have a

cantilever platform. The rails of the bridge scraper were built along the cantilevered

platform on the dividing wall. The presence of these cantilever structures and the

launder at the outflow end of the tank prevent measurement of velocity near the wall.

This means that the measurement of velocities across the width of the tank has to be

carried out directly from the edge of the cantilever floor. Velocity measurements

70



577mm

l400ni

5 120mm

inlet

770mj

4

3

2

launder
1

d4

d3

d2

dl	 -

0.2m

910mm

750mm

along the length at the outlet wall were made at O.5m from the wall due to the

presence of the launder and pipework. This distance was considered safe to prevent

any accidental damage to the probe.

PLAN VIEW OF DAF TANK
origin of co-ordinate
for contour plots	

D	 c	 B	 A
'I

battle	
ADV

probe co-ordinate system

1090mm<	 L= 6780mm

separation zone

Note: point D4 (in plan view) is the origin of co-ordinate for
contour plots in Appendices BI to B4

SIDE ELEVATION

(2 numbers:each 0.5m x I .4m)
	

Tank outlet
i.e each at 0.577m from the tank wall	 (0.2m x 5.12m)

Figure 4.3 - Grid System Used in Dissolved Air Flotation Tank

71



4.4. FRANKLEY WATER TREATMENT WORKS.

The treatment works has twenty dissolved air flotation cells, each having two sub-

tanks with a common inlet but different outlets. Figure 4.4 illustrates the

configuration of each cell at the Frankley Treatment Works which indicates the inlet

is situated in the middle section of the tank. At this section the flocculated water is

saturated with air from the nozzLes and subsequently flow over the baffles in two

directions towards the flotation tanks. The maximum plant output is 450 million

litres per day (mid) with a design average of 365 mld. The raw water is abstracted

from the Elan Valley in the mid-Wales and impounded at Bartley and Frankley

reservoirs. Additional water demand is met by pumping the raw water at a rate up to

180 mId from the River Severn at Tnmpley.

Clarification processes involve hydraulic rapid mixing, flocculation, dissolved air

flotation and rapid gravity sand filtration. Lime and/or carbon dioxide may be added

to modify the hardness of the water and to ensure that the pH following the addition

of coagulant is in the optimum band. Ferric sulphate is used as the main coagulant or

alternatively aluminium sulphate or polyaluminium chloride (PAC) may be used.

Three stages of flocculation are employed at this treatment plant to ensure the

following objectives:

1. To allow completion of the coagulation reaction and initiate flocculation in the

first stage.

2. To promote flocculation in the second stage

3. To encourage final floc development and to produce an equal flow regime across

the outlet of the flocculation tank in the third or final stage.

The technical specification for the flocculation process can be summarised as shown

in Table 4.1.

72



Table 4.1 - Technical specification for flocculation

Process Parameters	 Specification

Retention time at cell output of 26.4mld 	 30 minutes

Mean velocity gradient 	 25-80 per second

Maximum tip speed	 1 mIs

Flow pattern	 Diagonal

In the dissolved air flotation process 7 to 10 g/m 3 of air is injected through a needle

valve which has a double diffuser. The same type of valve is used in the flotation

tanks at the Trimpley Water Treatment Works. The saturator is designed with a

surface loading of 26.5 m3/m2/h to cope with maximum recycle flow of 10%. Air

nozzles are spaced at 180mm centres in the reaction zone. The maximum flow

through each nozzle is 0.2 litres per second (ips) with a total of 162 nozzles in each

cell. However 14 nozzles were shut down during the investigation. The minimum

and maximum working pressures of the saturator are 220 and 5SOkpa respectively.

4.4.1 Tank Configuration

All the tanks at this treatment works have the same configuration. Figure 4.4 shows

the configuration of each DAF cell. Measurement on site showed that the width of

the dissolved air flotation tank is 7m. The length of the separation zone on each side

of the tank is 8.4m. The separation zone is the distance measured in plan view

between the outlet of the tank and the top end of the baffle. The reaction zone is

2.37m and in this case it is the distance between the tip of the two baffles. The

distance between the foot of the baffles where the nozzles were installed is 780mm.

The floor of the tank is constructed at a gradient of 1:84 sloping down from the outlet

wall towards the baffles. The nominal depth of water at the outlet end during

operating conditions was found to be 2.lm.

The raw water is fed to the DAF cells through two channels where rapid hydraulic

mixing occurs. Each raw water channel branched into two smaller channels.

Coagulated water from each smaller channel is then fed into the flocculators and DAF

73



tanks. There are five flocculators laid parallel to each other for every stage of

flocculation. The five DAF tanks receiving the flocculated water are also constructed

parallel to each other. The method of construction is similar to those at Trimpley as

per section 4.3.1 and this presents a similar restriction for velocity measurement.

launder
SIDE ELEVATION

i/I	
I	

178.63m
I	 600mm or more

'''r

ADV probe co-ordinate 	 (0.7m x 7m)	 (0.3m x 7m)
system \
	 (adjustable)

PLAN	 I

-	 -	 J	 --------------------
\

1-

Vx	 Vy

2

Vy'	 5560mm

3	 --.-,.
I	 I

4	 II
720mm------------------------------------------------------------ A

	

separatori zone i 	 780mn?

I	 8400mm	
800mth

Note: point D4 in plan view is the origin

A	 B	 C	 D	 of co-ordinate for contour plots in
Appendices B! to B4

Figure 4.4 - Grid system in a dissolved air flotation tank at Franidey Works

74



4.5. WATER SAMPLER

A water sampler made from rigid polypropylene with a capacity of 60m1 was used to

collect water samples from the same points where velocity measurements were taken.

Plate 4.1 shows a photograph of the water sampler used in the investigation. It has a

heavy weighted base with a spring mechanism attached at the upper section of the

equipment. When a sharp pull was made on the cord, the two small inlets situated on

the upper part of the bottle opened (was closed initially) and this allowed water to be

admitted into the bottle. As the water entered the bottle, air bubbles were displaced

from the bottle. The bottle was assumed full when there was no sign of air bubbles

on the surface of the tank. The absence of sludge in the water sample may indicate

that the sample was acceptable for use in the study.

Minor adjustments were made to the water sampler to achieve maximum performance

for collecting 64 samples in one run or set of experiments. A new spring was

fabricated in the workshop at the University of Newcastle to replace the original

spring supplied with the equipment. The original spring was found to be too soft and

snap easily due to extensive use. A plastic bottle cap was found to be invaluable on

site. It was installed at the upper end of the spring. It was used to prevent the sludge

blanket from getting into the water sample when the sampler was pulled up through

the surface of the sludge blanket. Initial work without a bottle cap on the rope showed

that the time taken just to take one sample without the interference of sludge was

between 10 to 30 minutes. The use of a bottle cap helped to reduce the time taken to

take water samples. This would enable a reduction of disturbances on the water body

due to less repetition. The diameter of the bottle cap was smaller than the diameter of

water sampler and therefore a minimum disturbance to the turbidity distribution in the

tank was achieved.

The water sampler was attached to a strong nylon cord. A knot was made on the

string to mark the required depths for sampling points to be taken. Initial markings

were made by allowing the sampler to be placed in a bucket of water so that its

buoyancy would be taken into account.

75



4.6. STATISTICAL METHODS FOR DATA COLLECTION

4.6.1. Formatting Factors and Levels

Statistically the parameters width, depth and length of the tank can be called 'factors'

in the experiment. Once the factors have been established, the experimenter can

divide these factors into different 'levels'. In this case the different positions where

the velocity and turbidity were measured are called levels. Figures 4.3 and 4.4 clearly

indicate that the width, depth and length are assigned at four different levels in

accordance to the mesh system. Each level was designated at a distance of one-

quarter of each factor. Subsequently for any tank size in the investigation, the level

can be considered fixed. The format used in this study to assign three factors, each at

four different levels satisfies standard statistical procedure to carry out data analysis

such as an analysis of variance (ANOVA) and other techniques.

4.6.2. Experimental Design

In order to obtain meaningful conclusions from the data, a statistical approach to